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Report No. : w2021-03{JJ]

Applicant name
Applicant address
Contact person

Sample description

Item name
Colour

Style No.
Composition
Order No.

Other information
Date received
Test completed
Test details

:

CNAS L2742

TEST REPORT

Date: May 20,2021

/ S’

The following sample(s) was/were submitted and identified on behalf of the
client as

Warp knitted fabric
White
/

/
/
:

May 18,2021
May 20,2021 -
Refer to the test details requested by the applicant on next page(s).
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ZHEJIANG ZHONGTIAN TEXTILE TESTING CO.,LTD.

Add.: No. 18, 2nd Jingdu Rd., Zhejiang Haining Warp Knitting Industrial Zone, Zhejiang, China.
Tel :“86-573-87989122 Fax.: 86-573-87989121 Http: // www.zttcn.com




A & Kes ZTT mReiRim

161111110381 ?’?E\“\\“? Nl crrsLaraz

TEST REPORT

Report No. : W2021-0. Date: May 20,2021

Test details requested by the applicz;mt :

‘a

Resistance to ultraviolet radiation[Method: AATCC 183-2014(E2016)] (Dry)

UPF UPF,v T(UVA) av T(UVB) av

50+ 500 0.11% T 0.11%

Sample photo

ok kokk End ofRepon ¥k kkk

®

P ZHEJIANG ZHONGTIAN TEXTILE TESTING CO.,LTD.
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